
DATE: 

TO: 

FROM: 

March 29, 2018 

THE CITY OF SAN DIEGO 

MEMORANDUM 

Independent Rates Oversight Committee 

Vic Bianes, Director, Public Utilities Department 
via Paz Gomez, Deputy Chief Operating Officer, Infrastructure/Pu 

SUBJECT: Department Response to the Fiscal Year 2017 IROC Annual Report 

On December 21, 2017, the Independent Rates Oversight Committee (IROC) and its 
subcommittees issued their Fiscal Year 2017 Annual Report with nine recommendations. 

The Public Utilities Department (Department) has reviewed and provided responses to 
IROC's recommendations (Attachment 1). The 2017 Pure Water Annual Progress Report is 
provided in Attachment 2. The Department agrees with all of the recommendations. We will 
[...]
street from the existing North City Water Reclamation Plant. The North City Pure Water Facility would feature 
a state-of-the-art five-step treatment process that includes: 

1. Ozonation  

2. Biological Activated Carbon filters 

3. Membrane filtration 

4. Reverse osmosis 

5. Ultraviolet light with advanced oxidation 

Other North City Pure Water Facility design elements include chemical feed systems, site work, yard piping 
and electrical installations. The facility would also include an operations building, illustrated in Figure 4, which 
would house North City Pure Water Facility operations, maintenance and laboratory staff as well as a visitor 
center. 

Once operational in 2021, the new plant would have a production capacity of up to 34 mgd. The purified 
water from the North City Pure Water Facility would be conveyed to Miramar Reservoir. The North City Pure 
Water Facility will include a public art component, which is currently in the planning stages. 

Status: Recently completed 60% Design 

 

Figure 4: North City Pure Water Facility Draft Design Rendering 

 

  



 

  Pure Water Program Progress Report // 2017 // 7 

NC04 North City Pure Water Pump Station and Pipeline Project 
The North City Pure Water Pump Station and Pipeline Project is needed to convey purified water produced by 
the new North City Pure Water Facility to Miramar Reservoir. 

The purified water would be pumped from the North City Pure Water Facility by a new 30 mgd pump station, 
which would be located on the southeast portion of the North City Pure Water Facility on Eastgate Mall. Next, 
the purified water would be conveyed via a pipeline that would start at Eastgate Mall, follow Miramar Road, 
tunnel under the Interstate 15 (I-15) Highway, and continue through the Scripps Ranch community up to 
Miramar Reservoir. There, the purified water would be dispersed throughout the reservoir via an underwater 
pipeline that would be constructed on site and installed along the base of the reservoir. 

The North City Pure Water Pump Station and Pipeline Project includes the following: 

• 30 mgd purified water pump station 

• Over 7.5 miles of 48-inch diameter pipeline 

• 0.9 miles of 12-inch to 54-inch diameter underwater pipeline at Miramar Reservoir 

• Dechlorination facility (illustrated in Figure 5) 

The purified water would blend with the City’s imported and local water supplies and be treated again at the 
adjacent Miramar Drinking Water Treatment Plant and distributed to customers. 

Status: 100% Design submitted for North City Pure Water Pipeline and Dechlorination Facility (design review is 
ongoing); 90% Design completed for the North City Pure Water Pump Station 
Figure 5: Draft Design Rendering of the North City Pure Water Dechlorination Facility 

 



 

  Pure Water Program Progress Report // 2017 // 8 

NC05 North City Renewable Energy Project 
The North City Renewable Energy Project would capture Miramar Landfill gas to generate energy and help 
meet Climate Action Plan targets to reduce greenhouse gas emissions. The project would produce the 
majority of power needed for the Phase 1 - North City facilities, including the expanded North City Water 
Reclamation Plant, North City Pure Water Facility, North City Pure Water Pump Station, and Metropolitan 
Biosolids Center. The City would install a new 15.4 MW generation facility at North City Water Reclamation 
Plant, 1.6 MW generation facility at Metropolitan Biosolids Center, landfill gas compressor station and 
pipeline.  

Status: Currently in Preliminary Design (10%); working with Debt Management, Office of the City Attorney and 
consultants to finalize Request for Statement of Qualifications (RFSQ) for issuance in the first quarter of 2018 

NC06 Metropolitan Biosolids Center Improvements Project 
The Metropolitan Biosolids Center is the City’s regional biosolids facility that receives and processes solids 
from both the North City Water Reclamation Plant and the Point Loma Wastewater Treatment Plant. 
Upgrades and improvements to the existing process systems are necessary. The major project scope 
elements at the Metropolitan Biosolids Center are illustrated on Figure 6 and entail improvements to the 
following process areas: grit removal, biosolids thickening, anaerobic digestion and centrate pump station. 

Status: Recently completed 30% Design 

Figure 6: Metropolitan Biosolids Center Improvements Draft Site Plan 

 

NC07 Miramar Drinking Water Treatment Plant Improvements Project 
A potential project to improve the Miramar Drinking Water Treatment Plant in support of Pure Water is being 
considered. More details on progress are provided on pages 9-10. 

Status: Preliminary planning ongoing; Pump Station Condition Assessment completed December 2017  



 

  Pure Water Program Progress Report // 2017 // 9 

Engineering and Process Optimization Supporting Studies 
The Pure Water Team has been conducting important studies to confirm program and project scope, 
including a full evaluation to assess the potential impacts of integrating purified water into the existing 
water and wastewater system.  

Advanced Water Treatment Equipment Pre-selection 
The Pure Water Team has undertaken a full-scale 
testing program to preselect membrane filtration and 
ultraviolet equipment and to prequalify reverse osmosis 
equipment. The Pure Water Team used a 
comprehensive testing protocol with pre-established 
performance standards that has allowed the City to 
identify which vendors will be considered further for 
selection of North City Pure Water Facility equipment. 
This approach was used to ensure the treatment 
equipment’s performance and reliability, and to control 
potential change orders during construction.  

Final selection of equipment was completed in 2017 
and vendors are working with the North City Pure Water 
Facility final designer to incorporate layout and 
equipment needs. In addition, in 2017, the City started 
the process to prequalify antiscalant suppliers to ensure reliable performance of reverse osmosis membranes 
at the North City Pure Water Facility. Testing is scheduled to be completed in 2018 with qualifying antiscalant 
suppliers to be issued a Request for Proposal following testing. 

Miramar Drinking Water Treatment Plant and Distribution System Impacts 

Bench- and Pilot-Scale Testing 
In 2016, bench-scale testing was conducted to assess the impact Pure Water will have, if any, on the drinking 
water system. The study evaluated the impact of blending Pure Water with other raw water supplies on the 
reservoirs, treatment plants, and drinking water distribution system to ensure public health protection 
following a change in the source water. The Pure Water Team performed in-depth data collection; assessed 
operation, mixing and water quality in the reservoirs; and analyzed implications for treatment plant operation 
via bench-scale tests. The team investigated implications of the finished water for the distribution system 
based on water chemistry modeling and recommended improvements and provided associated costs to 
mitigate any potential impacts. In 2017, to supplement the bench-scale work, additional pilot-scale testing is 
being conducted to validate the findings from the bench-scale work. The pilot-scale testing is scheduled to be 
completed in 2018.  

Pump Station Condition Assessment 
A condition assessment on the Miramar Reservoir Pump Station was performed in 2017. With the Pure Water 
program in place, the Miramar Pump Station will need to be adapted to additional flows and new operations. 
The condition assessment evaluates the existing condition of the Miramar Pump Station to ensure that any 
required upgrades to the existing pumps along with various mechanical and electrical upgrades to the valves, 
piping, and instrumentation and control system are completed prior to receiving purified water.  

Ultraviolet Disinfection Located at the North City 
Demonstration Pure Water Facility 



 

  Pure Water Program Progress Report // 2017 // 10 

The condition assessment was completed in December 2017. The preliminary condition assessment findings 
are as follows: pumps and pump check valves require rehabilitation, appurtenances to the pumps and small 
piping require replacement, electrical power equipment is in good condition, and the station instrumentation 
system programmable logic controllers (PLCs) meet the current standards. Noise assessment study results 
indicate that the pump station, while operating at full capacity, meets noise level standards and therefore 
does not require any enclosure.  

North City Pure Water Facility Research 
The City continues to operate and maintain the Demonstration Facility, a 1 mgd plant that comprises the 
advanced treatment processes that will be used in the full-scale North City Pure Water Facility. The Pure 
Water Team conducted additional research and improvements to the Demonstration Facility to increase 
efficiency and answer specific design questions related to life-cycle cost savings and assuring stable operation 
of future full-scale facilities.  

Grant-funded Research Projects 
In 2017, the City was awarded two U. S. Bureau of 
Reclamation grant-funded research projects, which the 
Pure Water Team is managing. The two grant-funded 
research projects are titled “Site Specific Analytical Testing 
of Reverse Osmosis Brine Impacts to the Treatment 
Process” (Brine Impacts Study) and “Demonstrating 
Innovative Control of Biological Fouling of 
Microfiltration/Ultrafiltration and Reverse Osmosis 
Membranes and Enhanced Chemical and Energy Efficiency 
in Water Reuse” (No Chloramine Study).  

Brine Impacts Study 
A by-product of the North City Pure Water Facility’s reverse 
osmosis treatment process is brine. The brine produced at 
the North City Pure Water Facility will be conveyed to the 
Point Loma Wastewater Treatment Plant via the brine 
pipeline, which is being designed and constructed as part 
of the Morena Project. The objective of the Brine Impacts 
Study was to assess the effect of future brine inputs on Chemically Enhanced Primary Treatment (CEPT) and 
methane gas production through the anaerobic digestion process at the Point Loma Wastewater Treatment 
Plant. The study was completed in September 2017; the preliminary findings show that the current CEPT 
baseline can be restored by increasing coagulant doses. In addition, no apparent effects on gas production 
were observed.  

No Chloramine Study 
The objective of the No Chloramine Study is to demonstrate efficiency of the Ozone and Biological Activated 
Carbon (BAC) pretreatment to eliminate the need for chloramines, which would result in chemicals and 
energy savings and extending the lifecycle of membranes. This study is currently in progress and will 
conclude in 2018. 

  

Lab Technician Performing Water  
Quality Testing 



 

  Pure Water Program Progress Report // 2017 // 11 

 
North City Demonstration Pure Water Facility  

Tertiary Filter Loading Rate Evaluation 
The Pure Water Team recently completed a tertiary filter loading rate evaluation at the North City Water 
Reclamation Plant to determine if an equal degree of treatment could be achieved for higher filtration rates. 
The evaluation was modeled off the Filter Loading Evaluation for Water Reuse (FLEWR) study. It has been 
successfully demonstrated that North City Water Reclamation Plant can operate at filtration rates of  
7.5 gal/ft2-min.  

Pathogen Study 
To demonstrate pathogen removal at the North City Water Reclamation Plant, the Pure Water Team 
completed a comprehensive pathogen study, which is one of the largest microbiological datasets ever 
collected at a wastewater treatment facility. The year-long microbiological monitoring effort included 11 
microbiological assays, sample collection from the raw influent, secondary and tertiary effluent, 21 virus 
sampling events, and 24 protozoa sampling events. The results of the study are being used to support Title 22 
Engineering Report approval efforts related to the consequent pathogen removal credits for the North City 
Water Reclamation Plant. The pathogen removal credits will further promote redundancy in the overall 
system’s pathogen removal capability and operational flexibility in Phase 1 - North City.  



 

  Pure Water Program Progress Report // 2017 // 12 

4. Regulatory and Environmental Progress 

Regulatory Progress 
The City is committed to continued close collaboration with the State Water Resources Control Board’s 
(SWRCB) Division of Drinking Water (DDW) and Regional Water Quality Control Board (RWQCB) staff in the 
development of a project that protects public health as well as meets basin objectives for discharge to 
Miramar Reservoir. The staff from the City and the DDW met monthly between 2016 and May 2017, when 
the draft Title 22 Engineering Report was submitted for DDW’s review.  

Title 22 Engineering Report 
The Title 22 Engineering Report describes all aspects of the Phase 1 – North City projects and the framework 
for compliance with the California Code of Regulations Title 22 Water Recycling Criteria (CCR, 2014) and future 
surface water augmentation regulations.  

The purpose of the Title 22 Engineering Report is to request approval from DDW for the North City Pure 
Water Project and form the basis for the National Pollutant Discharge Elimination System (NPDES) permit to 
be issued by the RWQCB. Preparation of this very comprehensive report was initiated in early 2016; the first 
draft was submitted to the DDW in May 2017. 

The North City Pure Water Project Title 22 Engineering Report covers a variety of topics, including: 

• Regulatory Requirements 

• Wastewater Source Control 

• Detailed Project Facilities Description 

• Reclaimed and Purified Water Quality 

• Drinking Water Supply System 

• Treatment Safety Features 

• Response & Notification Plan and Contingency Plan 

• Monitoring and Reporting Program 

• Operations Optimization Plan 

• Operations and Maintenance (O&M) Readiness Plan 

• Technical, Managerial and Financial Capacity 

DDW completed their review of the first draft of the Title 22 Engineering Report and submitted comments to 
the City the first week of October 2017. The City is in the process of responding and preparing a second draft 
for DDW’s review. The City’s goal is to receive an approval letter from DDW with conditions for the project by 
fall 2018. 

  



 

  Pure Water Program Progress Report // 2017 // 13 

  
Miramar Reservoir 

Independent Advisory Panel 
The City reconvened the Independent Advisory Panel (IAP) on October 9-10, 2017 to provide their opinion on 
a couple of key issues important to approval of the project. The DDW and SWRCB were in attendance on the 
first day of the IAP to engage with panel members. Key issues discussed were related to: 

• Dilution modeling at Miramar Reservoir 

• Pathogen removal credit at the North City Water Reclamation Plant  

In the November 29, 2017 National Water Research Institute Memorandum, the IAP supported the City’s 
approach to enable the use of sophisticated reservoir modeling to determine withdrawal locations at the 
Miramar Reservoir outlet tower as a demonstration of meeting DDW’s dilution criteria under the Surface 
Water Augmentation regulations.  

The IAP recommended a modified approach for addressing pathogen removal credit from the North City 
Water Reclamation Plant that is statistically defensible and supports the approach proposed by the City, 
based upon the data collected in the Pathogen Study. In addition, the IAP recommended that appropriate 
North City Water Reclamation Plant operating and performance criteria be determined that would allow DDW 
to grant the desired pathogen removal credit. Details of the pathogen study are found on page 11. 

California Potable Reuse Regulations Update 
The California Water Code requires the DDW, a division of the SWRCB, to adopt regulations for surface water 
augmentation, which is a form of indirect potable reuse. The Code also requires DDW to investigate and 